
I1lUSTMTIDPMTS11ST~~~

McCulloch products are identified by a model number (in ttis
instance 400200) followed by a tiIx number (03). Suffix num-
bers denote variations in parts or aaaemblies used in the manufac-
ture of this product.

Illustrated Parts Lists (IPLs) contain a PART NUMBER, DESCRIP-
TION, UNITS per assembly and STOCKING CODE for each part.
Stocking Codes are:

A - Dealer Stocked. Fast to medium moving part.
B - Distributor stocked. Medium to slow moving part
C - Factory stocked. Slow moving part.
T - McCulloch service tool.
N -No longer available.
R - Replaced part.

NOTE: The following explains symbols/footnotes in this IPL.

(-) A dash preceding a PART NUMBER indicates that it is a new
part number, different from the one listed in the previous IPL for
this unit.

( . ) One or more dota ( . SpringStarter) precedng a part
DESCRl~lON indicates the pert is included in the kit or assembly
described directly above the dot(s).

(-- -- ) If four dashes appear in place of a pART NUMBER, the
part is not available individually but is included in the next higher
assembly or subassembly.

@ @ Circled numbers preceding a DESCRIPTION footnote
the part or assembly to additional information on the page.

( ● ) An asterisk draws attention to general information.

The poliq c4 McCulioch Corporation is one of continual improve-
ment in design, manufacturing and engineering advancement
wherever possible to assure still finer power tools. Hence, speci-
fications, equipment, colors, design and manufacturer’s eug-
geeted list prices are subject to change without notice.
McCulloch Corporation reserves the right to make such changes
without prior notification or obligation to backfk or supply backfii
components for units previously shipped from the factory.

MAY 1992

/ AMcCUUOCH. ———

rmikfii!iiia - ‘

GAS POWERED DRILL

FIGURE 1

FIGURE 2

FIGURE 3

FIGURE 4

FIGURE 5

FIGURE 6

CONTENTS
PAGE

Engine Aaaembly . . . . . . . . . . . . . ...2

General Assembly . . . . . . . . . . . . . ...4

Carburetor Aasembly . . . . . . . . . . .5

Carburetor Aasembly . . . . . . . . . . . ...6

Specifications . . . . . . . . . . . . . . . ...7

Service Tmls . . . . . . . . . . . . . . . ...7

McCULLOCH
CORPORAnON

P.O. Box 11990 ● Tucson, Arizona 85734 224323-00

@ U.S.A. - McCulloch Corporation, 1992 . Printed in U.S.A.

333



ENGINE ASSEMBLY
TITAN DRILL

-72

334



TITAN DRILL

FIGURE 1 EFJGINE ASSEMBLY

●

IEMSTK PART Lmrrs PER
No. w NUMBER ASY.

A 217669 ScrewPn M4x25 Torx
;C

2
223118 Cover-Air Cleaner/Grey 1

3A 217376 Filter Aey Air
4A 216591 Washer-Flat M5 ;
5B 216903 @ ScrewPn M5x55 Torx SE 2

B 224326 @ Saew-Pn M5x55 Torx SS 2
6A 215993 SpaCar 1
7B 223730 Kit-Choke Asy 1
8 Shutter-Choke Lever

B ““ ‘-
1

9 219016 SpringShutter 1
10 - ---- Shutter 1
11 A 216108 Air Box/Grommet Asy 1
12 A 215992 . Grommet-Choke 1
13 Fig. 3a4 Carburetors 1
14 A 216933 0 Gasket-Spacer 1

A 224146 @ Gasket-Spacer 1
15 A 219070 @ Insulator-Carburetor 1

223964 @ insulator-Sfl 1
16 : 216575 0 Gaaket/Shield-lnaulator 1

223986 @ GaakeUShield-insulator
17 ! 215874 Screw-Pn M4x9.5 Torx ;
16 C 223119 Shield. Muffler/Gray 1

A 216025 Screw-Pn M4x6 Torx Sem
;: B

2
217316 Cover-Screen 1

21 215516 Screen-Arrestor
22 : 222247 Nut-Stud ;
23 215506 Muffler Assembly 1

: 215515 Gasket-Muffler
;: A 222460 Stud-Muffler ;
26 A 217669 Screw-Pn M4x25 Torx 3
27 B 224411 Starter Assembly 1
28 B 224110 . Housing Starter 1
29 A 216932 . Guide-Rope
30 A 219585 .. Spacer-Starter Hag :

A 215674 Screw-Pn M4x9.5
:; B

1
216590 Washer Flat M4 1

33 A 216092 Drum-Rope Assembly 1
34A 216093 Rope-Starter 36* 1
35 A 216792 :“Handle-Starter 1
36A 216941 Washer-Nylon 1
37 A 3LY3474 Pkg. Spring, Starter Rewind 1
36 A 217362 Cushion-Fuel Tank 1
39 A 222239 Tank Aseembly-Fuel 1
40A 217264 . Hose-Fuel 1
41 A 216965 . Pickup-Fuel 1
42 A 222236 Hose-Fuel Return 1
I
322235
322236
322237
322236

’

322239

I(IT INCLUDES: LOCTITE PRODUCT GUIDE, IWCKET GUIDE A
TEMSTK. PART LIMTs PER
NO. CODE NUMBER DEscRPlloN ASY.

43A 217390 Cushion-Fuel Tank 1
44 A 300700 Kit, CapFuel 1
45 c 211242 Decal (OPEN SLOWLY) 1
46 C 322100 Decal-Storage 1
47 B 216563 Nut-Hex M6 1
46A 215525 Rachet Assembly
49 c 213177 Saew-Pn M4.2x16.5 i
50 c 223666 Housing-Fen 1
51 - FIG. 2 General Assembly 1
52 B 222308 Flywhwl 1
53 A 219646 Ignition Assy (Cream Colored) 1
54 A 95266 Ed Spark Plug 1
55 A 10255$ . Connector-Spark 1
56 B 215533-01 Grommet H/T Lead
57 A 216022 Saew-Pn M4x 23.4 Torx ;
56 C 219363 Wke Assembly Switch 1
59 B 217646 Switch-Toggle 1
60 217361 PlateSwitch 1
61 : 219917 Nut-Hex 15/32 1
62 A 62345 Spark Plug 1
63 B 213178 SaewPn M5x8.5 SEMS 1
64 B 215540 Cover-Cylinder 1
65 B 217320 Saew-Pn M6x16 Torx 2
66 B 2190S4-010 Kit Cyl(Pltd Brgd)/Gasket 1

c 224446 @ Kit Cylinder/Gasket Kit 1
67 A 215542 0 . Gasket-Cylinder 1

223925 @ Gasket-Cylinder
: 111026 Ring Snap Int ;

% B 218275 Pin-Piston
70 A 216264 @ Piston-Machined 4

224075 @ Piston-Machined 1
71 : 217475 @ Ring+iston 1

A 223455 @ RingPiston 1
72 A 216027 ScrewPn M5x26.5 4
73 215541 Grommet 1

: 223667 $P Assembly
;C 213191 i
76 A 215545 Gasket-C/Case 1
77 A 110964 Bearing-Needle 1
76 A 102164 Key-Flywheel
79 B 216143 Bearing Ball ;
60 B 222960 Crankshaft Assembly

A 216500 Seal-C/Shaft Oil ;
I!; B 300415 Rope - Bulk 250’ Spmi 1
0 Used on mcdel 11400200-03.
@ Used on model 124CJX200-03.

LOCTITE KIT
. RETAINING COMPOUND 620 (10 ml)
THREAD LOCKER 242 (10 ml) I

. GASKET ELIMINATOR 518 (50 ml)

. BLACK MAX ADHESIVE 380 (01 02) I

ND MSDS DATA SHEETS

335



GENERAL ASSEMBLY
TITANDRILL

.9

i

lrEMsTKNNODENRER WlsPER
DEscRPnDN ASY. I

lC 224188
2C 224193
3C 224191
4 224185
5 : 224262
6 224192
7 : 224196
8C 224194
9C 224166

10 c 224190

Chuck w/Chudr Key
Drive-Shaft
Gear
Ball 6earing
Rolt-Hx 10.32x2 1/8
Gear Caee
Flange Bearing
Pinion Aeeembly
Snap Ring
Clutch Houeing
mlsllc
No. COLE NBiitim (mlTsPER

AsY.

11
12 :
13 c
14
15 :
16 C
17 c
18 C
19 c

224187
224195
224198

224197
224199
224261
111082
111081

Grip
Clutoh Drum& Pinion
Clutch Rotor
Throt6e Lever Aeeembly
Throffle Cable Aeeembly
Handle Aeeembly
Pin, Throttle Lever
Clip, Retaining
Screw#8 x 1.5

1
1
1
1
1

1
1
1

336



TITANDRILL

CARBURETOR ASSEMBLY -Q** o

4i@-32
-33

y

Iopg

‘/3
/

/

L f!&-9

r-—.—1

I
‘w I

-._. _. _-i

\

@T’ ‘v 6 I

E?,/’ ‘

“+3=

●

I ITEMSTK LmnsPER
NO. CODE N;i!iil LHCWTfDN AsY.

R 222209-03
: - ---- 0
3 - ----
4A 223077

B 223913
i - ----
7 - ---- OQ
8 - ---- O@
9 0

10 B ‘- ‘-224466
11 - ----
12 - ---- @
13 - ----
14 - ---- @
15 - ---- @
16 - ---- 0
17 - ---- a

Carburetor(WalbroWT132A)
Screw-Pump Cover ;
Cover-Primer Pump 1
Primer-Pump 1
Cover Asy Fuel Pump 1
ScrewIdle Adiustrnent 1

. Gasket-Fuel Pump

. Diaphragm-Fuel Pump
Screen-Fuel Pump Inlet
Swivel Kit
Shaft Assembly Throttle
SpringThrottle Return

. RingShaft Retainer
Needle-Idle
Needle-High Speed 1

. Spring- idle Needle 1
Spring+figh Spsed Needle 1
NOTE: One of two (2) carburetors used, identify carburetor before order-
ing replacement parts. items are shown for identification and discs.
eembly sequence pumosas onlv. Components are not available
separately unless a part numbs-r is listed before the part daecription.
mm
NO. CODE N&&l

UMTSPER
InEscRPTum ASY.

18 - ---- 0
. . . .

: : ---- a
21 - ---- a
22 - ---- a
23 - ---- ~
24 - ---- D
25 - ----
26 - ---- 6)
27 - ---- d)
26 - ---- B
29 - ---- D
30 - ---- @
31 - -- --
32 . ---- @@
33 - ---- @a

Sorew-Valve 1
Valve-Throttle 1
Sorew-Metering Lever Pin 1
Pin-Matering Lever 1

. Lever-Metering 1
Valve-Inlet Needle 1

. SpringMetering Lever 1
Seat Aey-Check Valve 1

. PlugWelch 5/16 1
PlugWelch 1/4
RingScreen Reatiner :
Screen-Check Valve 1
Screw-Metering Cover 4
Cover-Metering Lever 1
Diaphragm Asy-Matering 1
Gaskat-Metenng Diaph. 1
0 Containad in Major Repair Kit, P/N 223632 (CODE B).
QI Contained in Gaskat/Diaphragm Kit, P/N 223633 (CODE B),

337



CARBURETOR ASSEMBLY
TITANDRILL

&—32
mm.
W). (XX)E N&&R

LfNITsPER
DEscRiPnoN ASY.

c 224142-03 Carburetor(Walbro WT 238)
; - ---- Saew-Pump Cover ;
3 Cover-Primer Pump

A ‘- ‘-
1

4 223077 Primer-Pump 1
59 223913 Cover Asy Fuel Pump 1
6 - ---- Screw-Idle Adjustment 1
7 - ----
8 - ----
9 - ----

10 - -- --
11 - ----
12 - -- --
13 - ----
14 - -- --
15 - -- --
16 - ----
17 - -- --

SpringIdle S~ew
Gasket-Fuel Pump
Diaphregm-Fuel Pump
Screen-Fuel Pump Inlet
Skreff Assembly Thmftle
SpringThrottle Return
RingShaft Reteiner
Needle-Idle
Needle-High Speed
Spring Idle Needle
Spring-High Speed Needle
NOTE: One of two (2) cerburetore used, identify carburetor before order.
ing replamment perta. Items are shown for identification and disas-
eembl y sequenoe”purpoaea only. Components are not available
separately unless a part number is Iiated before the part description.
IEMSTKwHoDEf’EiERDEscRm4 lJmsPER
AsY.

18 -
19 -
20 -
21 -
22 -
23 -
24 -
25 -
26 -
27 -
28 -
29 -
30 -
31 -
32 -
33
34 i

.. ..

.. -.

.. ..

.. ..

.. ..

.. ..

.. ..

.. ..

.. ..

.. ..

.. -.

.. ..

.. ..

.. ..

.. ..

.. ..
224466

@ Saew-Valve 1
Valve-Throttle 1

@ Screw-Metering Lever Pin 1
@ Pin-Metering Lever 1
a. Lever. Metering 1
0 Valve-Inlet Needle 1
@ SpringMetering Lever

. Seat Aay-Check Valve
@ PlugWelch 5/16
@ PlugWelch 1/4
@ RingScreen Reatiner
@ Screen-Check Valve
a. Screw-Metering Cover

Cover. Metering Lever
@ @ Diaphragm Asy-Matering
@@ Gasket-Metering Diaph. 1

. Kit -Swivel Carburetor 1
0 Contained in Major repair Kit, P/N 224462 (CODE B).
@ Contained in Gasket/Diaphragm Kit, P/N 223S33 (CODE B),

338



TITAN DRILL

●

ENGINE TYPE . . . . . . . . . . . . . . . . . . . . . . . . . . . . Air-Cooled Two Cycle, Single Cylinder

DISPLACEMENT . . . . . . . . . . . . . . . . . . . . . . . . . .21 .2CC(1.29 ci)

BORE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..l.268inches (32.21 mm)

STROKE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .1.024 inches (26mm)

IGNITION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. Electronic

FLYWHEEL toiGN. GAP . . . . . . . . . . . . . . . . . . . . .. 0.012 inches

SPARK PLUG GAP . . . . . . . . . . . . . . . . . . . . . . . . ..025 inches (.63mm)

FUEL TANK CAPACITY ...:..... . . . . . . . . . . . . ..14.6 FLoz.

RUNNING TIME . . . . . . . . . . . . . . . . . . . . . . . . . ..30t045Nlhutes

DRY WEIGHT . . . . . . . . . . . . . . . . . . . . . . . . . . ..12 Pounds

CARBURETOR . . . . . . . . . . . . . . . . . . . . . . . . . . . Diaphragm/Primer Type

CHUCK CAPACITY . . . . . . . . . . . . . . . . . . . . . . . . . 1/2”

PART NUMBER STK. CODE

222785 T
215432 T
217720 T

T-25 Torx Drive 3.5”

Pressure Test Tool

Kit, Torx Wrenches

1 339



-A McCULLOCH
● MANUFACTURING ● SALES ● SERVICE ●

P.O. Box 11990 ● Tucson. AZ 85734

ARIZONA RESIDENTS CALL:

1-800-221-6507

340


	Titan Gas Powered Drill
	Engine Assembly
	Top
	Bottom

	Parts List
	General Assembly
	Parts List
	Carburetor Assembly
	Parts List
	Carburetor Assembly
	Parts List


